Square 4-post area covering system

Tools required:

1) 3/16” Allan key

2) 7/16” Socket wrench
3) 15/16” Wrench

Special Notes:

1) Do not over torque 5/16” hex head bolts.
Recommended torque— 90 in/pounds.

2) Make sure track is tight against supports

3) Check that track bracket screws are screwed in tightly.

4) Place white caps over the heads of the 5/16” hex head
bolts.

If you have any questions about the assembly
of your free-standing overhead system
please contact your local authorised dealer.

We move body and mind

Free-standing overhead systems

Square 4-post area covering
system

Assembly Guide

VANCARE, INC.
1515 FIRST ST
AURORA, NE 68818
WWW.VANCARE.COM
1-800-694-4525



340000 - 4 post system assembly instructions with part numbers

621128 - L Bracket

621130 - portable
gantry corner bracket.
There are 8 pcs
Required (2 per post)

/

Ql

STEP

LAY SUPPORTS ON FLOOR,

INSERT TRACK INTO TRACK
BRACKETS AND BOLT CORNER
BRACKETS TO SUPPORTS USING
SUPPLIED HEX HEAD BOLTS (4)

*Insert gantry into track.

1

610461 -
screws (X2 per
L-bracket)

*363940 - XY
Gantry TP
Manual Trav-

r
I erse

Each corner bracket is
secured to the track by

To assemble the 621128 - L bracket to the
post:

Position the L bracket on top of the post,
then insert the connector pin (part number
621114) through the opening in the post.
Secure the L bracket by adding a lockwasher
(part number 620212), then a flat washer
(part number 430484) and a screw (part
number 430377)

630405 - hex head gate
bolts 1/4-20 x 3/4

means of two endstop
brackets (part number
640101). See page 2

621100 - leveling feet
Fasten all the way into the post.

May 25, 2010




340000 - 4 post system assembly instructions with part numbers

STEP 1 continued...

LAY SUPPORTS ON FLOOR,

INSERT TRACK INTO TRACK
BRACKETS AND BOLT CORMER
BRACKETS TO SUPPORTS USING
SUPPLIED HEX HEAD BOLTS (4)

640101 - endstop bracket
640160 - Hex Head Bolt
640170 - lock washer 5/16
x .078 thk

640101 - endstop bracket
640160 - Hex Head Bolt
640170 - lock washer 5/16 x .078 thk
640130 - rubber bumber

640140 - pan head bolt 10-24 x 5/8
640150 - nyloc nut 10-24

May 25, 2010

The rubber bumpers are needed only in the
inner endstop securing the corner bracket.
The bumpers stop the gantry from travers-
ing further. Please note the location of the
screw in the endstop with the rubber
bumper.




340000 - 4 post system assembly instructions with part numbers

430484 - 3/8 ID Flat
Washer

x5/8

610461 - 1/4-20 UNC

D:E"L

STEP 2

RAISE ASSEMBLY TO AN UP
RIGHT POSITION AND TIGHTEN TRACK

BRACKET SCREWS. REST ASSEMBLY
AGAINST WALL.

430477 - hex soc cap
screw 3/8-16 2.25 LG

690212 - 3/8 lock-
washer plated

621114 - portable
gantry connector

pin

I~

May 25, 2010



340000 - 4 post system assembly instructions with part numbers

630405 - hex head gate
bolts 1/4-20 x 3/4

STEP 3

LAY SUPPORT ON FLOOR,
INSERT TRACK INTD TRACK
BRACKET AND BOLT CORNER
BRACKET TO SUPPORT USING
SUPPLIED HEX HEAD,BOLTS (2)

May 25, 2010




340000 - 4 post system assembly instructions with part numbers

N\

630405 - hex head gate
bolts 1/4-20 x 3/4

STEP 4

STAND TRACK ASSEMBLY UP
AND PLACE TRACK IN THE TRACK
BRACKET, TIGHEN TRACK BRACKET
SCREW. BOLT CORNER

BRACKET TO SUPPORT USING
SUPPLIED HEX HEAD BOLTS (2)

May 25, 2010



340000 - 4 post system assembly instructions with part numbers

630405 - hex head gate
bolts 1/4-20 x 3/4

STEF 5

LAY SUPPORT ON FLOOR,

INSERT TRACK INTO TRACK
BRACKET AND BOLT CORNER
BRACKET TO SUPFORT USING

SUPPLIED HEX HEAD BOLTS (2)

May 25, 2010



340000 - 4 post system assembly instructions with part numbers

-l{

630405 - hex head gate
bolts 1/4-20 x 3/4

STEP 6 ]

STAND TRACK ASSEMBLY UP

AND PLACE TRACK IN THE TRACK
BRACKET, TIGHEN TRACK BRACKET
SCREW. BOLT CORNER

BRACKET TO SUPPORT USING
SUPPLIED HEX HEAD BOLTS {2)

May 25, 2010




340000 - 4 post system assembly instructions with part numbers

SIEP 4 %=

INSTALL FINAL TRACK ASSEMBLY

USING SUPPLIED HEX HEAD BOLTS (4)

630405 - hex head gate
bolts 1/4-20 x 3/4

AS ILLISTRATED AND TIGHTEN TRACK BRACKET
SCREWS, BOLT CORNER BRACKET TO SUFPORT

Install final gantry into track and install track

assembly.

May 25, 2010




340000 - 4 post system assembly instructions with part numbers

630407 - 1/4”
bolt protector
cap. Install two
on each hex
screw securing
the corner
bracket.

AND

STEP 8 =

IMSTALL GANTRY TRACK AS |LLISTRATED

360460 - endstop
Installed at the
ends of the track

TIGHTEN TRACK BRACKET

SCREWS, LEYEL UNIT BY TURNING
LEVELING FEET. PLACE WHITE CAPS

OVER HEX HEAD BOLTS (16)

THE

May 25, 2010




"A[quuasse yoer) [[eIsul 3¢ YoeI} 0jur A1jued jse[ J1asu]

(94) s1108 QV3H X3H ¥3A0 (¥) S1108 QVaH X3aH 4311ddNS ONISN
Q SdvO JLIHM 30Vid 1134 ONIIAII > Wj 140ddNS OL 130OVHE ¥INY0OD 1708 "SMIHIS
dHL ONINENL A8 LINA T3AIT 'SMIADS 130VHg MOVl NILHOIL ANV Q3ILVYLSITI SV
LIAOVHE OvaL NILHOIL ONV 9 ATEWISSY MOVHL T¥NI4 TIVISNI
QILVYLSITII SV NOVYL AMLINVO TIVLISNI
L d31S
ﬂJ 8 dd1S Q

(2) s1108 avaH X3H d3nddns
(z) s110g avaH X3aH aanddns

ONISN 1d0ddNS 01 13Xovys
ONISN 1d0ddNS Ol 13Xovya

dINY0D 1708 "M3YOS ' 4INYOO 1708 ANV 13Hovad
13%0v¥8 MOVML NIHOIL ‘13xovia v_oéhohz;oéhhﬁmz_

MOVHL 3JHL NI MOvdl 30Vild ANV .
40074 NO 1d40ddNS AV
_dN ATEW3SSY MOVAL dNVIS

(z) s1708 avaH X3IH @3INddns (z) s1108°QVIH X3H Q311ddNS
INISN L¥0ddNS OL L3Movag ONISN 1¥0ddNS OL 13N0VYs
¥INYOO 1708 "MIUIS ¥INYOOD 1708 ANV 13N0vys

LIMOVYE MOVYL NIHOIL ‘13XNOVyE MOVl OLNI MOVHl L1¥4SNI
MOVYL 3FHL NI MOvdl 30Vvid ANV = ‘40074 NO 1¥0ddNS AV1

dN ATENISSY MOvdl ANVIS

¢ d41S

“TIVYM LSNIVOY
ATENISSY 1S3Y 'SMIYIDS 13INovyd
MOVYL N3LHOIL ANV NOILISOd LHOMY

dN NV Ol ATdW3SSV 3SIVY

¢ d41s

(¥) sS1108 Qv3H X3H Q3nNddns
ONISN SL¥0ddNS OL S13Xovdd
YANYOD 1708 ANV S13M0ovid
MOVYHL OLNI MOVML LY3SNI
40074 NO S1d40ddNS AV

| d31S



stephani
Line



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




